

COPY

TEST REPORT

APPLICANT : Sol ma
 BUYER :

KATRI NO : STAA20-00019455
 RECEIVED DATE : MAR. 25, 2020
 ISSUED DATE : MAR. 26, 2020
 PAGE(S) : 1 OF 1

APPLICANT'S PROVIDED SAMPLE DESCRIPTION :
 ONE(1) SAMPLE OF KNIT FABRIC



STYLE NO. : Sol ma 1

TEST ITEM	TEST RESULT
	#1
Performance of Blocking of Ultraviolet : Modified KS K 0850:2014	
UV Protection Factor	
UPF	2 000.0
Rating	50+
Blocking % of UV(%)	
UV-A(315~400 nm)	99.9
UV-B(290~315 nm)	99.9
▷ Test Condition	
1. Analyzer : UV Transmittance Analyzer(Labsphere Co. USA)	
2. Light source : Xenon Arc	
3. SPF Solar Irradiance : AS/NZS 4399 APPENDIX B:1996	
4. SPF Rating(Classification) : Refer to AS/NZS 4399:1996	

#1



Lim, Hun Jin
 Director General

Tested by Name : Lee Soo Bin  Technical Manager : Kang Hee Sun 
 Location of Test : Wangsan-ro 51, Yongdu-dong, Dongdaemun-gu, Seoul, Korea
 82, Jeonpa-ro 24beon-gil, Manan-gu, Anyang-si, Gyeonggi-do, Korea

